

**HOSPITAL**  
**Department of Anesthesiology**  
**Adult Post-Anesthesia**  
**Standing Orders**  
**NO RANGE ORDERS TO BE USED**

**INSTRUCTIONS: UNLESS CHECKED, A CHEMICALLY IDENTICAL DRUG AS APPROVED BY THE PHARMACY AND THERAPEUTIC GROUP MAY BE DISPENSED.**

**ONLY BRAND SPECIFIED**

*Check boxes for all orders that apply. Fill-in all blank spaces of all checked orders. Write signature and print name, time and date at bottom of each form.*

**TO BE USED ONLY IN THE POST ANESTHESIA CARE UNIT AND AMBULATORY SURGERY DEPARTMENT**

**I. Analgesics**

- Morphine (\_\_\_ mg max); hold for respiratory rate less than 10
  1. Morphine \_\_\_ mg IVP Q \_\_\_ min PRN moderate pain
  2. Morphine \_\_\_ mg IVP Q \_\_\_ min PRN severe pain
- Fentanyl (PACU only); (\_\_\_ mcg max); hold for respiratory rate less than 10
  1. Fentanyl \_\_\_ mcg IVP Q \_\_\_ min PRN moderate pain
  2. Fentanyl \_\_\_ mcg IVP Q \_\_\_ min PRN severe pain
- Meperidine (Demerol) \_\_\_ mg IVP PRN shivering; may repeat X 1 after 5 min
- Ketorolac (Toradol) \_\_\_ mg IVP Q 6 hours PRN pain
- Oxycodone and Acetaminophen (Percocet) 5/325mg 1 tab PO PRN mild pain
- Oxycodone and Acetaminophen 5/325mg 2 tabs PO PRN moderate pain
- Rofecoxib (Vioxx) 50 mg PO X 1 when tolerating clear liquids
- Other \_\_\_\_\_

**II. Antiemetics**

- Metoclopramide (Reglan) \_\_\_ mg IVP PRN nausea; may repeat X 1 after 15 min then Q 6 hours PRN nausea;
- Promethazine (Phenergan) \_\_\_ mg IVP PRN nausea; may repeat X 1 after 15 min then Q 6 hours PRN nausea;
- Ondansetron (Zofran) \_\_\_ mg IVP PRN nausea; may repeat X 1 after 15 min then Q 4 hours PRN nausea;

**III. Antihypertensives**

- Labetolol \_\_\_ mg IVP Q 5 minutes PRN systolic BP greater than \_\_\_ mmHg or diastolic blood pressure greater than \_\_\_ mmHg; (hold for HR less than 60)
- Hydralazine \_\_\_ mg IVP Q 15 minutes PRN systolic BP greater than \_\_\_ mmHg or diastolic BP greater than \_\_\_ mmHg
- Nitroglycerine Paste \_\_\_ inches;  Nitroglycerine 0.4 mg sublingual;
- Other \_\_\_\_\_

**IV. Ventilation and Oxygen**

- Nasal O2 \_\_\_ liters/min in PACU, titrate to SpO2 greater than 92%
- Face mask \_\_\_ FiO2 in PACU
- T Piece FiO2 in PACU
- Ventilator: Mode \_\_\_; TV \_\_\_ ml; RR \_\_\_; PEEP \_\_\_ cmH2O; FiO2 \_\_\_%
- Albuterol Nebulization Treatment unit dose (2.5mg / 3cc)
- Extubate by criteria

**V. Fluids**

- Maintenance IV fluids: Lactated Ringer's or \_\_\_\_\_ @ \_\_\_ cc/hr
- Bolus IV fluids: Lactated Ringer's or \_\_\_\_\_ give \_\_\_ ml over \_\_\_ min
- Other \_\_\_\_\_

**VI. Labs/Diagnostic Tests**

- Accucheck  CBC  BMP  12 lead EKG  CXR FOR \_\_\_\_\_

**TO BE USED ON FLOOR FOLLOWING PACU DISCHARGE**

- Nasal O2 \_\_\_ liters/min on floor;

Physician's Signature	Physician's Name (Print)	Date	Time